
Our clients know us for our ability to  
develop effective strategies and successfully 

launch blockbusters. 

You might not know our name,  
but we’re pretty sure you know our work.

Great work comes from  
great insights.

We’ve created some very  
iconic campaigns that produce  
incredible results.
Remember the 30 Second 

Asthma Test? Well, that 

was us. Not a year goes 

by without meeting 

someone who wants 

to do something that 

delivers those types of 

results. We are proud 

of how popular and 

recognizable much of  

our work has become.

We at Healthwise Creative 
Resource Group have never been 

known for doing a lot of self-promotion. We have 

always preferred to let our work speak for itself.

This might be the reason our name may not be on 

the tip of your tongue. But when you think about 

recognizable, groundbreaking pharmaceutical 

advertising in Canada, it’s the result of our efforts 

that will undoubtedly come to mind.

Healthwise Creative Resource Group is a Toronto- 

based, full-service pharmaceutical advertising 

agency founded in 1992. Our agency has ebbed 

and flowed with the pharmaceutical industry,  

but one thing has always remained the same:  

our commitment to producing great work that 

delivers and exceeds each and every one of our 

clients’ expectations.

ADVAIR TM- Adds Air.
At last, the complementary effects of an anti-inflammatory and a 

long-acting bronchodilator available in one inhaler.1

An inhaled corticosteroid plus a long-acting ß2-agonist can provide
improved asthma control vs. standard inhaled corticosteroid therapy.1-6

ADVAIR provided better asthma control than fluticasone propionate
alone.7,††

Greater improvement in lung function and symptom control was also 
seen versus increasing the dose of fluticasone propionate.4,5,†††,*

ADVAIR contains fluticasone propionate plus salmeterol 
xinafoate and is indicated for patients 12 years of age and older.1,†

Prescribe ADVAIR. 
Taking asthma control to the next layer.1-7

Available on Provincial Formularies: Ontario, Quebec, 
British Columbia, Alberta, Saskatchewan, Manitoba,
Newfoundland and Labrador, and NIHB.
Please see individual formularies for special/exceptional/limited use drug status.

Patients should use a short-acting ß2-agonist for acute symptoms.
*In those patients symptomatic on their current inhaled steroid dose. ††Randomized, double-blind, parallel group 12 week trial; patients 12+ years of age, n=349; p<0.001 at 12 weeks, mean change from baseline in
FEV1. †††Two multi-centre, randomized, double-blind parallel group 24 week trials, fluticasone propionate & salmeterol administered separately; Study 1: n=496, p<0.001 change in mean morning PEF. 
Study 2: n=437, p<0.001, mean change in FEV1. †Indicated in the regular treatment of asthma in patients, 12 years of age and older, where the use of a combination product is  appropriate. This may include patients
on effective maintenance doses of long-acting ß2-agonists and inhaled corticosteroids and patients who are symptomatic on current inhaled corticosteroid therapy. Advair should not be used in patients whose asthma

salmeterol xinafoate / fluticasone propionate

A D D S  A I R

can be managed by occasional use of short-acting, inhaled ß2 agonists. PrADVAIRTM DISKUS®‚ inhaler contains lactose and is contraindicated in patients with IgE mediated allergic reactions to lactose or milk. 
The most common side effects are throat irritation (2%), hoarseness/dysphonia (2%), candidiasis (2%) which can be reduced by rinsing the mouth after inhalation, and palpitations (1%). HPA-axis 
function and haematological status should be assessed periodically. PrADVAIRTM DISKUS® is available in 100, 250, and 500 mcg. A single inhaler with a constant dose of salmeterol xinafoate 
(50 mcg)and three strengths of fluticasone propionate (100, 250, and 500 mcg) for flexible dosing. The dose should be titrated to the lowest dose of fluticasone at which
effective control of symptoms is maintained.
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Mealtime glucose peaks can be
hazardous to your health...

PrGlucoNorm® is a unique first-line, fast-acting, oral
antidiabetic agent for type 2 diabetes. Because
GlucoNorm® significantly reduces postprandial peaks, it
prevents the accumulation of glucose in the blood thereby
effectively reducing HbA1C.1,2

Importantly, GlucoNorm® is short lasting, so insulin 
secretion declines as glucose levels fall, meaning there’s

a low risk of hypoglycemia.3 - 7

Result? The diabetic pancreas works more like
normal.3

GlucoNorm® is only taken with main meals. If they miss
or delay a meal, they miss or delay GlucoNorm® too.

Prescribe GlucoNorm®. Because when you reduce the
peaks you reduce the threat.

...Uncontrolled meal-related glucose peaks threaten glycemic control.

PrGlucoNorm®, is indicated as an adjunct to diet and exercise when hyperglycemia cannot be controlled satisfactorily by diet and exercise alone. 
‡ In clinical trials most hypoglycemic events were mild and occurred primarily during the titration phase of studies. Mild to moderate

hypoglycemia was reported in up to 16% of patients. For patients maintained in tight glucose control, the relative risk of developing
severe hypoglycemia when meals are missed is less than with sulfonylureas. Proper patient selection, dosage, and instructions to the
patient are important to avoid hypoglycemia. The adverse events profile for GlucoNorm® is generally comparable to that of sulfonylurea
drugs. Please refer to the Product Monograph for complete dosage and administration.

0.5 mg    1 mg 2 mg

Novo Nordisk Canada Inc., 2700 Matheson Blvd. East, 3rd Floor, West Tower, Mississauga Ontario L4W 4V9 Tel: (905) 629-4222 or 
1-800-465-4334. All trademarks owned by Novo Nordisk A/S and used by Novo Nordisk Canada Inc., under licence.
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GLUCONORM®GLUCONORM®

Restoring mealtime insulin secretion.

GlucoNorm® is indicated as an adjunct to diet and exercise when hyperglycemia cannot be controlled satisfactorily by diet and exercise alone.
Novo Nordisk Canada Inc., 2700 Matheson Blvd. East, 3rd Floor, West Tower, Mississauga, Ontario L4W 4V9 Tel: (905) 629-4222 or 1-800-465-4334

REFERENCES: 1. GlucoNorm® Product Monograph.  Novo Nordisk Canada Inc., 1999  2. Owens DR. Repaglinide - Prandial Glucose Regulator: A New Class of Oral Antidiabetic Drugs.  DIABETIC MEDICINE 1998; 15 (Suppl. 4): S28-S36.  3. Cheatham WW. Repaglinide: A New Oral Blood Glucose-Lowering Agent.  CLINICAL DIABETES 1998; 16(2):70-2.           GN800/9/99

1 mg

2 mg

0.5 mg

GLUCONORM®, A UNIQUE ORAL ANTIDIABETIC 
FOR TYPE 2 DIABETES THAT RESTORES INSULIN 

SECRETION AT MEALTIME.1-3
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After testing food combinations on children 

from the Hospital and orphanages, the good doctors

created a nutrient-rich biscuit that was soon to be 

PABLUM: IT’S THE WAY 
THE COOKIE CRUMBLES.

As luck – or business savvy – would have it, the

Hospital sold the formula for Pablum and Sunwheat

biscuits to food manufacturers in exchange for royalties. 

For 25 years, this cereal fit for royalty funded the

Hospital’s Research Institute, laying the foundation

for ongoing nutritional research at Sick Kids.

RESEARCH HELPS MAKE SICK KIDS BETTER

toxic bacterial soup.

The babies would eat it, then get sick with 

gastroenteritis or diarrhea.

Unfortunately, as of 1929, no one had recognized

the need for a better baby food; something to bridge

the gap between breast milk and adult fare.

Then three physicians went against the grain: 

Drs. Theo Drake, Frederick Tisdall and Alan Brown

of the Hospital for Sick Children.

These nutritionists set out to create an infant food

with all the essential vitamins and minerals, but 

without the serious side-effects – like death – that

came with other cereals.

THE HOSPITAL FOR SICK CHILDREN
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OH, GREAT. AN AD 
THAT SPOON FEEDS YOU.

PABLUM HAS BEEN MAKING
CHILDREN GROWN-UPS SINCE

1930. IT ALSO MAKES A 
FABULOUS HAIR TONIC.

PABLUM® comes from the Latin word pabulum, 
which means “food.” (Far as we can tell, there is no
Latin word for “mush.” )  Pablum looked like other 

baby cereals, but it was different inside. 
Perfect for eating. And mashing into your hair.

INGREDIENTS: WHEAT MEAL (53%), OATMEAL (18%), CORNMEAL (10%),
WHEAT GERM (15%), BONE MEAL (2%), BREWER’S YEAST (1%), ALFALFA (1%), LOVE.

PAEDIATRICIAN KILLS
BUGS DEAD.

Back in the not-too-misty recesses of time
(around 1930), diphtheria, pneumonia 
and whooping cough killed thousands of

infants before they were old enough to walk. 
Dr. Alan Brown, paediatrician-in-chief
at Sick Kids, knew that these deaths were 

linked to malnutrition. 
He vowed to cut infant mortality rates in 

half, and established the Hospital’s 
Nutritional Research Laboratory in 1919 

to make it possible. This learning centre 
attracted researchers like Drake and Tisdall 
from all over the world. The Hospital has

remained a research Mecca to this day. 

The Hospital for Sick Children. 
Part of a balanced diet.

Why was the best part of the meal destined 

for the barnyard?

Because an infant’s digestive tract is under-

developed. (That’s why you don’t see them gnawing

on beef jerky. They haven’t the stomach for it.) 

Back then, mothers prepared cereals in big batches. 

In that pre-refrigeration era, the porridge could sit

around for days, slowly cooking itself into a highly

Sunwheat: The Mother of all cookies.

WHAT MAKES A HOSPITAL 
GROW BIG AND STRONG?

known as “Sunwheat.”

While the biscuits were ideal for

toddlers, they proved too hard for infants.

Babies needed something they couldn’t

sink their teeth into. 

The doctors found that by taking the

mixture used for the Sunwheat biscuit and

baking it on red-hot drums, they could

extract a flaky white powder. The powder

was easy to make and it could live on

your shelf forever.

They named it Pablum.

Research at the Hospital for

Sick Children saves lives. It has

for decades.

But the need for funding 

is one of the facts of life we

deal with every day. That’s why

we’re asking corporations and concerned citizens to

support research at Sick Kids. For more information,

please call 416-813-6166.

Who knows. It might make you feel better, too.

Sick Kids, in our 
younger days.

In the early part of the century, malnutrition

was the leading cause of infant death.

Ironically, these children were being fed. But

the food – finely-milled grain cereals like farina –

had very little nutritional value.

All the bran and germ (the stuff with the 

vitamins and minerals) had been removed for

use in chicken and hog feed. 

The kids got the scraps.

hat if your child ate but

never felt full. 

What if your child got enough sleep 

but always felt tired. 

What if your child dressed warmly but 

always felt cold.

What if you did everything to protect your 

child, but he died.

What if this happened to one out of every 

ten children.

Then what.

W

LET’S SAVE THE GOOD 
STUFF FOR THE PIGS.

CHILD STARVATION 
CAUSES INDIGESTION 

IN DOCTORS.

HOW WE SPENT OUR 
BABY BONUS.
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Searle is looking for a cure. And we’ll find one.Until then,

we have a world of options for the arthritis community.

Innovative pharmaceutical products help ease the 

suffering. The Searle Patient Partners in ArthritisTM

program is an interactive medical education program

staffed by people with arthritis.Among other things, we

sponsor The Arthritis Society website at www.arthritis.ca

and the Arthritis Self-Management Program (ASMP),

designed for interactive self-assessment. Of course,

one day we won’t have to.

w o r l d  w i t h o u t  a r t h r i t i s .w o r l d  w i t h o u t  a r t h r i t i s .

INFACT Canada–
A $30,000 spend was parlayed into a $300,000 return.To combat the baby formula companies, we created a
series of 6 posters in quantities of 10,000.We made these posters intentionally arresting, with bared breasts and
headlines such as “FAST FOOD OUTLETS.TWO CONVENIENT LOCATIONS” and “SOMETIMES
IT’S OKAY TO SUCK UP TO THE BOSS.”The posters were an instant hit and attracted international
media attention including US talk shows and MediaTelevision. Now in 2nd printing.

  Table  for  two.
  No  reservations.

You can produce more than enough milk 
to go around even if you’re serving doubles.

Infant Feeding Action Coalition • 6 Trinity Square • Toronto • Ontario • Canada M5G 1B1  (416) 595-9819

RESEARCH HELPS MAKE SICK KIDS BETTER

Research at The Hospital for Sick Children
saves lives. It has for decades.

But the need for funding is one of the facts
of life we deal with every day. That’s why we’re
asking corporations and concerned citizens to
support research at Sick Kids.

For more information, call 416-813-6166.
Or drop by our research wing.

WE HATE TO BUG YOU
ABOUT THIS, BUT...

This is a mosquito – not a fruit fly – on a pear,
but you get the idea.

Dr. Howard Lipshitz, a developmental
biologist at Sick Kids Hospital, is studying a
gene called hindsight.

The hindsight gene controls the shape of
cells. Cell shape is important because a
deformed cell can lead to deformed body
parts.

The point?
Researchers suspect that the hindsight gene

behaves the same way in fruit flies as it does

WHAT’S THE BUZZ? ASK OUR
WING MAN, DR. LIPSHITZ.

the HOMEOBOX.
No, that’s not a video game.
Genes that contain the HOMEOBOX

produce certain instructions for developing
and constructing body parts: the head, neck,
thorax, abdomen – you name it.

The HOMEOBOX knows to give you
arms and not wings, handy as they might be at
rush hour.

One of the links between humans and fruit
flies turned out to be a fragment of DNA called

THE MISSING LINK: COMING
SOON TO A PLUM NEAR YOU.

Developmental neurobiologist Dr. Gabrielle
Boulianne is using fruit flies to see how

the nervous system develops. Fruit flies make
perfect subjects, since their nervous system is so

similar to a human’s. Her recent work has
shown how some cells in the nervous system are
vulnerable to damage during the aging process.

Dr. Greg Hannigan has an idea which
might take off.  This molecular biologist
has identified a gene in Drosophila
related to a human gene that causes

neurofibromatosis, a benign tumour that
can turn cancerous. Fruit flies provide him
with an ideal biological system for research.

He’s even written a fly paper on it.

TINY, PERFECT TEST LABS.“Aunt Bea, is that you?”

THE HOSPITAL FOR SICK CHILDREN

Fruit fly research began in the early 1900s,
when Thomas Hunt Morgan started breeding

them in his lab at Columbia University.
Since then, huge medical leaps have

i) genes are located on chromosomes
ii) in large doses, x-rays cause genetic mutations

iii) canned fruit has its merits

AND HE NEVER PULLED THE
WINGS OFF ANY OF THEM.

Thanks to them, we now know that:

humans that makes us tick.

secondary education.
In actual fact, it’s like looking for a needle

in a haystack, but you don’t know where
the haystack is. Weird, man.

Yet time and again, they succeed.
Why? What drives them? Maybe it’s the

same thing that drives fruit flies to fruit and
makes them so hard to swat. Oh,
lowly fruit fly, it’s your molecular link to

generations of flies in about a month and get

Those scientists have all the fun.

Drosophila

millions of offspring to study.

,

How did the hindsight gene get its name? Notice the
proximity of the fly embryo’s head to its, um, behind.

WAITER, THERE’S A FLY
IN MY GENETIC SOUP.

Forget Levi’s and  Wranglers.  We’re talkin’
genes, the kind you wear inside.

Genes govern how cells grow, and human
DNA contains about 100,000 genes. Each
little DNA a virtual Woodstock of genes.

Geneticists scour the DNA chain to find
genes that cause disease. This is an incredibly
difficult job, and often requires a post-
secondary education

The flies are fed a tasty
diet of molasses, corn

meal, pectin and dried brewer’s yeast.
It’s the yeast that gets a rise out of the fly.

lab, which is a lot longer than Drosophila lives

As an added bonus, you can grow ten fruit

cheaper to raise.

research can move along at very high speeds.

f fl b h d

Fruit flies live for up to two months in the

in the wild.

flies for less than ¢. Only Sea Monkeys are

Because the fly life span is short and sweet,

Dr. Lipshitz and his swat team breed three

1

BE FRUITFLY AND MULTIPLY.
This is the great thing about research.
You find out the darnedest things.
For instance, your great, great, great, great,

great, great, great, great, great, great, great,
great, great, great, great, great, great, great,
great,    great, great aunt had wings!

Dr. Lipshitz keeps about 1000 lines
of
per line.

New flies are bred in bottles and

Th fl f d

Drosophila in his lab, with 50 to 100 flies

test tubes.

BE FRUITFLY AND MULTIPLY.

to those shiny green flies that muck around
in the stuff your pooch left on the sidewalk.

Yes, , the squeaky clean human race, are
practically kissing cousins with flies.

Feeling good?  Well get this: you’re also
related to those pesky little critters currently

y
hindsight gene.

We don’t want to be the ones to say we told
you so, but everything’s always 20/20 in hind-we

procreating in your fruit bowl.

sight. There, we told you so.

his may come as a shock, but you’re related in humans.    And they want to find the humanT

Drosophila.come from

www.sickkids.on.ca
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Most of us probably just got by. 

We’d do the homework, study for 

the tests, and somehow bluff our way 

through it.

Then there were the kids who knew

more than the teacher. 

Kids who asked the complex questions,

forcing the teacher to say “Let me get

back to you on that.”

This is about two of those kids:

Chaim Roifman and John Dick.

RESEARCH HELPS MAKE SICK KIDS BETTER

REMEMBER GRADE 9 SCIENCE?
THESE ARE THE GUYS WHO PAID ATTENTION.

DR. ROIFMAN AND HIS PUPILS HAVE DEVELOPED A SCREENING

TEST FOR A DISEASE THAT’S CAUSED BY A DEFICIENCY OF THE PROTEIN

CALLED ZAP-70. CHILDREN WITH THIS GENETIC DEFECT DON’T

PRODUCE ENOUGH WHITE BLOOD CELLS TO FIGHT INFECTION. 

THEY BECOME SICK WITHIN THE 1ST YEAR OF LIFE, AS THE LINK

TO THEIR MOTHER’S IMMUNE SYSTEM FADES. 

THE SCREENING TEST MEANS THE DISEASE CAN BE IDENTIFIED

EARLY, GIVING BONE MARROW TRANSPLANTS A BETTER CHANCE

OF WORKING.

THIS IS WORTH A FEW BONUS MARKS.

TORONTO HAS BECOME THE WORLD’S LEADING CENTRE FOR BLOOD

RESEARCH, AND WE OWE MUCH OF THIS SUCCESS TO WORK DONE

IN THE 60’S BY SCIENTISTS LIKE JAMES TILL, E.A. MCCULLOCH

AND LOUIS SIMINOVITCH, BLOOD BROTHERS WHO TRANSPLANTED

CELLS FROM ONE LAB MOUSE TO ANOTHER AND DETERMINED

HOW THE BLOOD SYSTEM OF THE MOUSE WAS ORGANIZED. 

THIS LAID THE GROUNDWORK FOR THE STUDY OF THE HUMAN

BLOOD SYSTEM.

REQUIRED READING: OF MICE AND MEN.

THE HOSPITAL FOR SICK CHILDREN

genetic defects behind the disease.

These gene geniuses want to synthetically manufac-

ture a normal gene, package it to enter an abnormal

cell and then attach it to a chromosome, so the cell

will work normally again.

No, they don’t have Coles Notes on this stuff.

SCID MOUSE: THE TEACHER’S PET.

SCID mice have no immune system.

(SCID is short for “Severe Combined

Immune-Deficient”. Mice are just

short.)

Why is it important that such

mice exist? Because a mouse sans

immune system is a mouse that 

cannot reject human blood.

Dr. Dick and his colleagues

were actually able to create a

human blood system in these

SCID mice. They transplanted

human bone marrow cells into the mice, then 

determined which cells regrew the blood system.

Those cells were the elusive Stem Cells.

A TERM PAPER, BY JOHN DICK.

In July, 1997, Dr. Dick published an article in Nature

Medicine. In it, he drew the link between Stem Cells 

and leukemia. 

With leukemia, the blood system is thrown out of

whack; Stem Cells divide too often and don’t produce

enough of the other types of blood cells. 

The Sick Kids team found a leukemic Stem Cell,

thus explaining the persistence of the disease. 

Since the disease originates in the Stem Cell, the

genetic defect must occur there. 

The next step is to look at gene therapy. Their goal

is to insert a gene into the Stem Cells of patients, 

then return the genetically altered cells to the body. 

These cells will then produce blood cells that contain 

normal genetic material.

Now that they know where to insert the gene, they

just have to figure out how.

Good thing these guys didn’t take Metal Shop.

MULTIPLE CHOICE.
BILLIONS OF QUESTIONS.

Dr. John Dick sees the blood system much like 

a pyramid.

At the base are billions of Specialized Cells that

don’t reproduce. They’d die out if it weren’t for the

next level of the pyramid: Progenitor Cells.

Progenitor Cells divide, producing hundreds of

thousands of Specialized Cells. 

Alas, the Progenitors die out too.  

Then there’s the Mother of all blood cells: the

Stem Cell. Stem Cells divide perpetually, generating

Progenitors, which then go on to create the entire

blood system. 

This is why Stem Cells are the key to bone marrow

transplants.

Scientists have known about Stem Cells for

decades. But no one was able to find them among the

billions of blood cells in the body.

Dr. Dick and his team were the first to do it. 

And they owe it all to a very special mouse.

NOW, THE TEST.

Research at the Hospital 

for Sick Children saves lives. 

It has for decades. 

But the need for funding is a

fact of life we deal with all the time. 

That’s why we’re asking corpora-

tions and concerned citizens to

support research at Sick Kids. 

If you’d like to know more, call 416-813-6166.

Like Chaim and John, we stay after school.

Now, if only we could 
identify the “homework” gene.

TRANSPLANTING A NEW IDEA.

Dr. Roifman is experimenting with an alternative:

gene therapy. 

Gene therapy involves replacing a specific abnormal

gene in the patient’s own cells rather than replacing

their bone marrow. 

That’s why researchers work so hard to identify the

BONE MARROW TRANSPLANTS 
FOR DUMMIES.

BONE MARROW IS THE HOME OF THE IMMUNE SYSTEM;

IT’S WHERE BLOOD IS MANUFACTURED. DISEASES LIKE

LEUKEMIA ATTACK THE BLOOD, POISONING THE MARROW

AND THE IMMUNE SYSTEM. BONE MARROW TRANSPLANTS

CAN CURE DISEASE, BECAUSE THE TRANSPLANTED CELLS

CAN REGROW NORMAL IMMUNE CELLS.

BUT TRANSPLANTS ARE FRAUGHT WITH PROBLEMS.

SIBLING MATCHES FOR BONE MARROW CAN ONLY

BE FOUND 25% OF THE TIME. IF YOU FIND A MATCH,

RECIPIENTS HAVE TO STAY IN THE HOSPITAL FOR THREE

MONTHS. AND CHEMOTHERAPY, WITH ITS LESS-THAN-

PLEASANT SIDE-EFFECTS, MAKES THE TRANSPLANT

PROCESS TOUGH ON CHILDREN. 

THERE HAS TO BE A BETTER WAY.

(CHAIM, IS THAT YOUR HAND UP AT THE BACK

OF THE CLASS?)

You thought 
Haematology was an Eastern 

religion. John Dick knew better.

WHEN THE TEACHER SAID “FILL-IN-THE-
BLANKS”, DID YOU DRAW ONE?

Some diseases are so complex they don’t even 

have a name.

Dr. Chaim Roifman and his colleagues have discov-

ered four No-Namers. But more importantly, they’ve

found the genetic defect responsible for two of these

mysterious diseases. All involve faulty immune systems,

and they’re fatal without bone marrow transplants.

Dr. Chaim Roifman: 
You couldn’t copy 
his notes because 

you couldn’t 
understand them.

Our very first 
report card. We even showed 

it to our parents.
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* For patients who remain breathless despite optimal bronchodilator therapy, the addition of PrADVAIR® could be considered for enhanced symptom relief,
on an individual basis where combination therapy is considered appropriate.1,2 ADVAIR® 250 DISKUS® and ADVAIR® 500 DISKUS® are indicated for the 
maintenance treatment of COPD including emphysema and chronic bronchitis, in patients where the use of a combination product is considered appropriate.
ADVAIR® DISKUS® should not be used as rescue medication. Physicians should reassess patients several months after the initiation of ADVAIR® DISKUS® 
and if symptomatic improvement has not occurred, ADVAIR® DISKUS® should be discontinued. ADVAIR® Should Not Be Used To Treat Acute Symptoms of COPD.
The most commonly occurring side effects in COPD were upper respiratory tract infection (12%-17%), throat irritation (8%-11%), headache (16%-18%),
musculoskeletal pain (9%-12%) andoral candidiasis (7%-10%). ADVAIR® contains lactose (which contains milk protein) and is contraindicated in patients 
with IgE mediated allergic reactions to lactose or milk. During long-term therapy, HPA axis function and haematological status should be assessed periodically.

References: 1. O’Donnell D et al. Canadian Thoracic Society recommendations for the management of COPD - 2003. Can Respir J 2003;10(Suppl A):11A-33A. 
2. Product Monograph of PrADVAIR®, GlaxoSmithKline Inc., March 2004. 3. Calverley P et al. Combined salmeterol and fluticasone in the treatment of chronic 
obstructive pulmonary disease: a randomised controlled trial (TRISTAN). Lancet 2003;361:449-456. 4. Mahler DA et al. Effectiveness of fluticasone propionate 
and salmeterol combination delivered via the Diskus device in the treatment of chronic obstructive pulmonary disease. Am J Respir Crit Care Med 2002;
166:1084-1091. 5. Hanania N et al. The efficacy and safety of fluticasone propionate (250 µg)/salmeterol (50 µg) combined in the Diskus inhaler for the 
treatment of COPD. Chest 2003;124:834-843.

ADVAIR®, SEREVENT® and DISKUS® are registered trademarks, used under license by GlaxoSmithKline Inc. TMThe appearance, namely the colour, 
shape, and size of the DISKUS® inhalation device, is used under license by GlaxoSmithKline Inc. © 2004 GlaxoSmithKline Inc. All rights reserved.

See where it can take them.

3.6mmol/L at 100km/h.

Will she see it coming  
before it hits her?

1. Data on file “OneTouch® Ultra® System Accuracy (2001 – 2007)”, LifeScan Inc., 2008.
Trademarks are owned by Johnson & Johnson and used under license. 
© 2009 LifeScan Canada Ltd., Burnaby, BC V5C 6C6  AW 094-191A 05/09
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Hypoglycemia can turn an everyday situation 
into a potentially dangerous one. For your 
patients on insulin, this is when accuracy matters.

OneTouch® Ultra® Test Strips have a proven track 
record of delivering consistent accuracy at 
lower blood glucose ranges. In fact, they have 
consistently delivered high levels of accuracy  
for over 6 years at blood glucose concentrations  
< 4.2 mmol/L.1

And only OneTouch® Ultra® Test Strips have 
DoubleSure® technology that automatically 
checks every sample twice to confirm accuracy.

Your patients should know when they are 
dangerously low. 

Recommend OneTouch®.

HLS ONE M09005E journal ad.indd   1 6/5/09   11:43:09 AM

Stop suffering from 
chronic hand eczema.

If you have chronic hand eczema, you’ve probably tried just about everything to treat it.  
If you’re still suffering, don’t worry – you can get relief. There are many types of treatments  
that can help, including some new treatment options. To learn about these treatment options  

and for tips about caring for your hands, visit The Eczema Society of Canada’s website. 

www.eczemahelp.ca/handhelp

Talk to a dermatologist – they will know about the latest  
treatments and can suggest options that are right for you.

The Eczema Society of Canada
411 Queensway South P.O. Box 25009  
Keswick, Ontario  L4P 2C7  Tel: (905) 535-0776

Choose Alvesco® first. Asthma maintenance therapy your patients can start and stay with.

When you’re always bleeding, it’s hard to think of anything else.

© 2013 Actavis Specialty Pharmaceuticals Co., Mississauga, Ont. All rights reserved.

For women with uterine fibroids, excessive bleeding is the most common and concerning 
symptom. It influences the clothes they wear, their social life, even their attendance and 
performance at work. Let’s make treating the underlying problem a primary goal.
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While many of our long-standing clients know us 

for our creative flair, others turn to us for our ability 

to develop effective strategies that put brands top 

of mind for physicians and patients alike.
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Our clients know us for our ability to  
develop effective strategies and successfully 

launch blockbusters. 

You might not know our name,  
but we’re pretty sure you know our work.

Great work comes from  
great insights.

We’ve created some very  
iconic campaigns that produce  
incredible results.
Remember the 30 Second 

Asthma Test? Well, that 

was us. Not a year goes 

by without meeting 

someone who wants 

to do something that 

delivers those types of 

results. We are proud 

of how popular and 

recognizable much of  

our work has become.

We at Healthwise Creative 
Resource Group have never been 

known for doing a lot of self-promotion. We have 

always preferred to let our work speak for itself.

This might be the reason our name may not be on 

the tip of your tongue. But when you think about 

recognizable, groundbreaking pharmaceutical 

advertising in Canada, it’s the result of our efforts 

that will undoubtedly come to mind.

Healthwise Creative Resource Group is a Toronto- 

based, full-service pharmaceutical advertising 

agency founded in 1992. Our agency has ebbed 

and flowed with the pharmaceutical industry,  

but one thing has always remained the same:  

our commitment to producing great work that 

delivers and exceeds each and every one of our 

clients’ expectations.

ADVAIR TM- Adds Air.
At last, the complementary effects of an anti-inflammatory and a 

long-acting bronchodilator available in one inhaler.1

An inhaled corticosteroid plus a long-acting ß2-agonist can provide
improved asthma control vs. standard inhaled corticosteroid therapy.1-6

ADVAIR provided better asthma control than fluticasone propionate
alone.7,††

Greater improvement in lung function and symptom control was also 
seen versus increasing the dose of fluticasone propionate.4,5,†††,*

ADVAIR contains fluticasone propionate plus salmeterol 
xinafoate and is indicated for patients 12 years of age and older.1,†

Prescribe ADVAIR. 
Taking asthma control to the next layer.1-7

Available on Provincial Formularies: Ontario, Quebec, 
British Columbia, Alberta, Saskatchewan, Manitoba,
Newfoundland and Labrador, and NIHB.
Please see individual formularies for special/exceptional/limited use drug status.

Patients should use a short-acting ß2-agonist for acute symptoms.
*In those patients symptomatic on their current inhaled steroid dose. ††Randomized, double-blind, parallel group 12 week trial; patients 12+ years of age, n=349; p<0.001 at 12 weeks, mean change from baseline in
FEV1. †††Two multi-centre, randomized, double-blind parallel group 24 week trials, fluticasone propionate & salmeterol administered separately; Study 1: n=496, p<0.001 change in mean morning PEF. 
Study 2: n=437, p<0.001, mean change in FEV1. †Indicated in the regular treatment of asthma in patients, 12 years of age and older, where the use of a combination product is  appropriate. This may include patients
on effective maintenance doses of long-acting ß2-agonists and inhaled corticosteroids and patients who are symptomatic on current inhaled corticosteroid therapy. Advair should not be used in patients whose asthma

salmeterol xinafoate / fluticasone propionate

A D D S  A I R

can be managed by occasional use of short-acting, inhaled ß2 agonists. PrADVAIRTM DISKUS®‚ inhaler contains lactose and is contraindicated in patients with IgE mediated allergic reactions to lactose or milk. 
The most common side effects are throat irritation (2%), hoarseness/dysphonia (2%), candidiasis (2%) which can be reduced by rinsing the mouth after inhalation, and palpitations (1%). HPA-axis 
function and haematological status should be assessed periodically. PrADVAIRTM DISKUS® is available in 100, 250, and 500 mcg. A single inhaler with a constant dose of salmeterol xinafoate 
(50 mcg)and three strengths of fluticasone propionate (100, 250, and 500 mcg) for flexible dosing. The dose should be titrated to the lowest dose of fluticasone at which
effective control of symptoms is maintained.

ADV 2007E
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Mealtime glucose peaks can be
hazardous to your health...

PrGlucoNorm® is a unique first-line, fast-acting, oral
antidiabetic agent for type 2 diabetes. Because
GlucoNorm® significantly reduces postprandial peaks, it
prevents the accumulation of glucose in the blood thereby
effectively reducing HbA1C.1,2

Importantly, GlucoNorm® is short lasting, so insulin 
secretion declines as glucose levels fall, meaning there’s

a low risk of hypoglycemia.3 - 7

Result? The diabetic pancreas works more like
normal.3

GlucoNorm® is only taken with main meals. If they miss
or delay a meal, they miss or delay GlucoNorm® too.

Prescribe GlucoNorm®. Because when you reduce the
peaks you reduce the threat.

...Uncontrolled meal-related glucose peaks threaten glycemic control.

PrGlucoNorm®, is indicated as an adjunct to diet and exercise when hyperglycemia cannot be controlled satisfactorily by diet and exercise alone. 
‡ In clinical trials most hypoglycemic events were mild and occurred primarily during the titration phase of studies. Mild to moderate

hypoglycemia was reported in up to 16% of patients. For patients maintained in tight glucose control, the relative risk of developing
severe hypoglycemia when meals are missed is less than with sulfonylureas. Proper patient selection, dosage, and instructions to the
patient are important to avoid hypoglycemia. The adverse events profile for GlucoNorm® is generally comparable to that of sulfonylurea
drugs. Please refer to the Product Monograph for complete dosage and administration.

0.5 mg    1 mg 2 mg

Novo Nordisk Canada Inc., 2700 Matheson Blvd. East, 3rd Floor, West Tower, Mississauga Ontario L4W 4V9 Tel: (905) 629-4222 or 
1-800-465-4334. All trademarks owned by Novo Nordisk A/S and used by Novo Nordisk Canada Inc., under licence.

Status Art CreativeCopywriter Account Client

APPROVALS

HNO GLU M02044E Journal Ad  3/18/04  10:51 AM  Page 1

GLUCONORM®GLUCONORM®

Restoring mealtime insulin secretion.

GlucoNorm® is indicated as an adjunct to diet and exercise when hyperglycemia cannot be controlled satisfactorily by diet and exercise alone.
Novo Nordisk Canada Inc., 2700 Matheson Blvd. East, 3rd Floor, West Tower, Mississauga, Ontario L4W 4V9 Tel: (905) 629-4222 or 1-800-465-4334

REFERENCES: 1. GlucoNorm® Product Monograph.  Novo Nordisk Canada Inc., 1999  2. Owens DR. Repaglinide - Prandial Glucose Regulator: A New Class of Oral Antidiabetic Drugs.  DIABETIC MEDICINE 1998; 15 (Suppl. 4): S28-S36.  3. Cheatham WW. Repaglinide: A New Oral Blood Glucose-Lowering Agent.  CLINICAL DIABETES 1998; 16(2):70-2.           GN800/9/99

1 mg

2 mg

0.5 mg

GLUCONORM®, A UNIQUE ORAL ANTIDIABETIC 
FOR TYPE 2 DIABETES THAT RESTORES INSULIN 

SECRETION AT MEALTIME.1-3
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After testing food combinations on children 

from the Hospital and orphanages, the good doctors

created a nutrient-rich biscuit that was soon to be 

PABLUM: IT’S THE WAY 
THE COOKIE CRUMBLES.

As luck – or business savvy – would have it, the

Hospital sold the formula for Pablum and Sunwheat

biscuits to food manufacturers in exchange for royalties. 

For 25 years, this cereal fit for royalty funded the

Hospital’s Research Institute, laying the foundation

for ongoing nutritional research at Sick Kids.

RESEARCH HELPS MAKE SICK KIDS BETTER

toxic bacterial soup.

The babies would eat it, then get sick with 

gastroenteritis or diarrhea.

Unfortunately, as of 1929, no one had recognized

the need for a better baby food; something to bridge

the gap between breast milk and adult fare.

Then three physicians went against the grain: 

Drs. Theo Drake, Frederick Tisdall and Alan Brown

of the Hospital for Sick Children.

These nutritionists set out to create an infant food

with all the essential vitamins and minerals, but 

without the serious side-effects – like death – that

came with other cereals.

THE HOSPITAL FOR SICK CHILDREN
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OH, GREAT. AN AD 
THAT SPOON FEEDS YOU.

PABLUM HAS BEEN MAKING
CHILDREN GROWN-UPS SINCE

1930. IT ALSO MAKES A 
FABULOUS HAIR TONIC.

PABLUM® comes from the Latin word pabulum, 
which means “food.” (Far as we can tell, there is no
Latin word for “mush.” )  Pablum looked like other 

baby cereals, but it was different inside. 
Perfect for eating. And mashing into your hair.

INGREDIENTS: WHEAT MEAL (53%), OATMEAL (18%), CORNMEAL (10%),
WHEAT GERM (15%), BONE MEAL (2%), BREWER’S YEAST (1%), ALFALFA (1%), LOVE.

PAEDIATRICIAN KILLS
BUGS DEAD.

Back in the not-too-misty recesses of time
(around 1930), diphtheria, pneumonia 
and whooping cough killed thousands of

infants before they were old enough to walk. 
Dr. Alan Brown, paediatrician-in-chief
at Sick Kids, knew that these deaths were 

linked to malnutrition. 
He vowed to cut infant mortality rates in 

half, and established the Hospital’s 
Nutritional Research Laboratory in 1919 

to make it possible. This learning centre 
attracted researchers like Drake and Tisdall 
from all over the world. The Hospital has

remained a research Mecca to this day. 

The Hospital for Sick Children. 
Part of a balanced diet.

Why was the best part of the meal destined 

for the barnyard?

Because an infant’s digestive tract is under-

developed. (That’s why you don’t see them gnawing

on beef jerky. They haven’t the stomach for it.) 

Back then, mothers prepared cereals in big batches. 

In that pre-refrigeration era, the porridge could sit

around for days, slowly cooking itself into a highly

Sunwheat: The Mother of all cookies.

WHAT MAKES A HOSPITAL 
GROW BIG AND STRONG?

known as “Sunwheat.”

While the biscuits were ideal for

toddlers, they proved too hard for infants.

Babies needed something they couldn’t

sink their teeth into. 

The doctors found that by taking the

mixture used for the Sunwheat biscuit and

baking it on red-hot drums, they could

extract a flaky white powder. The powder

was easy to make and it could live on

your shelf forever.

They named it Pablum.

Research at the Hospital for

Sick Children saves lives. It has

for decades.

But the need for funding 

is one of the facts of life we

deal with every day. That’s why

we’re asking corporations and concerned citizens to

support research at Sick Kids. For more information,

please call 416-813-6166.

Who knows. It might make you feel better, too.

Sick Kids, in our 
younger days.

In the early part of the century, malnutrition

was the leading cause of infant death.

Ironically, these children were being fed. But

the food – finely-milled grain cereals like farina –

had very little nutritional value.

All the bran and germ (the stuff with the 

vitamins and minerals) had been removed for

use in chicken and hog feed. 

The kids got the scraps.

hat if your child ate but

never felt full. 

What if your child got enough sleep 

but always felt tired. 

What if your child dressed warmly but 

always felt cold.

What if you did everything to protect your 

child, but he died.

What if this happened to one out of every 

ten children.

Then what.

W

LET’S SAVE THE GOOD 
STUFF FOR THE PIGS.

CHILD STARVATION 
CAUSES INDIGESTION 

IN DOCTORS.

HOW WE SPENT OUR 
BABY BONUS.
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Searle is looking for a cure. And we’ll find one.Until then,

we have a world of options for the arthritis community.

Innovative pharmaceutical products help ease the 

suffering. The Searle Patient Partners in ArthritisTM

program is an interactive medical education program

staffed by people with arthritis.Among other things, we

sponsor The Arthritis Society website at www.arthritis.ca

and the Arthritis Self-Management Program (ASMP),

designed for interactive self-assessment. Of course,

one day we won’t have to.

w o r l d  w i t h o u t  a r t h r i t i s .w o r l d  w i t h o u t  a r t h r i t i s .

INFACT Canada–
A $30,000 spend was parlayed into a $300,000 return.To combat the baby formula companies, we created a
series of 6 posters in quantities of 10,000.We made these posters intentionally arresting, with bared breasts and
headlines such as “FAST FOOD OUTLETS.TWO CONVENIENT LOCATIONS” and “SOMETIMES
IT’S OKAY TO SUCK UP TO THE BOSS.”The posters were an instant hit and attracted international
media attention including US talk shows and MediaTelevision. Now in 2nd printing.

  Table  for  two.
  No  reservations.

You can produce more than enough milk 
to go around even if you’re serving doubles.

Infant Feeding Action Coalition • 6 Trinity Square • Toronto • Ontario • Canada M5G 1B1  (416) 595-9819

RESEARCH HELPS MAKE SICK KIDS BETTER

Research at The Hospital for Sick Children
saves lives. It has for decades.

But the need for funding is one of the facts
of life we deal with every day. That’s why we’re
asking corporations and concerned citizens to
support research at Sick Kids.

For more information, call 416-813-6166.
Or drop by our research wing.

WE HATE TO BUG YOU
ABOUT THIS, BUT...

This is a mosquito – not a fruit fly – on a pear,
but you get the idea.

Dr. Howard Lipshitz, a developmental
biologist at Sick Kids Hospital, is studying a
gene called hindsight.

The hindsight gene controls the shape of
cells. Cell shape is important because a
deformed cell can lead to deformed body
parts.

The point?
Researchers suspect that the hindsight gene

behaves the same way in fruit flies as it does

WHAT’S THE BUZZ? ASK OUR
WING MAN, DR. LIPSHITZ.

the HOMEOBOX.
No, that’s not a video game.
Genes that contain the HOMEOBOX

produce certain instructions for developing
and constructing body parts: the head, neck,
thorax, abdomen – you name it.

The HOMEOBOX knows to give you
arms and not wings, handy as they might be at
rush hour.

One of the links between humans and fruit
flies turned out to be a fragment of DNA called

THE MISSING LINK: COMING
SOON TO A PLUM NEAR YOU.

Developmental neurobiologist Dr. Gabrielle
Boulianne is using fruit flies to see how

the nervous system develops. Fruit flies make
perfect subjects, since their nervous system is so

similar to a human’s. Her recent work has
shown how some cells in the nervous system are
vulnerable to damage during the aging process.

Dr. Greg Hannigan has an idea which
might take off.  This molecular biologist
has identified a gene in Drosophila
related to a human gene that causes

neurofibromatosis, a benign tumour that
can turn cancerous. Fruit flies provide him
with an ideal biological system for research.

He’s even written a fly paper on it.

TINY, PERFECT TEST LABS.“Aunt Bea, is that you?”

THE HOSPITAL FOR SICK CHILDREN

Fruit fly research began in the early 1900s,
when Thomas Hunt Morgan started breeding

them in his lab at Columbia University.
Since then, huge medical leaps have

i) genes are located on chromosomes
ii) in large doses, x-rays cause genetic mutations

iii) canned fruit has its merits

AND HE NEVER PULLED THE
WINGS OFF ANY OF THEM.

Thanks to them, we now know that:

humans that makes us tick.

secondary education.
In actual fact, it’s like looking for a needle

in a haystack, but you don’t know where
the haystack is. Weird, man.

Yet time and again, they succeed.
Why? What drives them? Maybe it’s the

same thing that drives fruit flies to fruit and
makes them so hard to swat. Oh,
lowly fruit fly, it’s your molecular link to

generations of flies in about a month and get

Those scientists have all the fun.

Drosophila

millions of offspring to study.

,

How did the hindsight gene get its name? Notice the
proximity of the fly embryo’s head to its, um, behind.

WAITER, THERE’S A FLY
IN MY GENETIC SOUP.

Forget Levi’s and  Wranglers.  We’re talkin’
genes, the kind you wear inside.

Genes govern how cells grow, and human
DNA contains about 100,000 genes. Each
little DNA a virtual Woodstock of genes.

Geneticists scour the DNA chain to find
genes that cause disease. This is an incredibly
difficult job, and often requires a post-
secondary education

The flies are fed a tasty
diet of molasses, corn

meal, pectin and dried brewer’s yeast.
It’s the yeast that gets a rise out of the fly.

lab, which is a lot longer than Drosophila lives

As an added bonus, you can grow ten fruit

cheaper to raise.

research can move along at very high speeds.

f fl b h d

Fruit flies live for up to two months in the

in the wild.

flies for less than ¢. Only Sea Monkeys are

Because the fly life span is short and sweet,

Dr. Lipshitz and his swat team breed three

1

BE FRUITFLY AND MULTIPLY.
This is the great thing about research.
You find out the darnedest things.
For instance, your great, great, great, great,

great, great, great, great, great, great, great,
great, great, great, great, great, great, great,
great,    great, great aunt had wings!

Dr. Lipshitz keeps about 1000 lines
of
per line.

New flies are bred in bottles and

Th fl f d

Drosophila in his lab, with 50 to 100 flies

test tubes.

BE FRUITFLY AND MULTIPLY.

to those shiny green flies that muck around
in the stuff your pooch left on the sidewalk.

Yes, , the squeaky clean human race, are
practically kissing cousins with flies.

Feeling good?  Well get this: you’re also
related to those pesky little critters currently

y
hindsight gene.

We don’t want to be the ones to say we told
you so, but everything’s always 20/20 in hind-we

procreating in your fruit bowl.

sight. There, we told you so.

his may come as a shock, but you’re related in humans.    And they want to find the humanT

Drosophila.come from

www.sickkids.on.ca
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Most of us probably just got by. 

We’d do the homework, study for 

the tests, and somehow bluff our way 

through it.

Then there were the kids who knew

more than the teacher. 

Kids who asked the complex questions,

forcing the teacher to say “Let me get

back to you on that.”

This is about two of those kids:

Chaim Roifman and John Dick.

RESEARCH HELPS MAKE SICK KIDS BETTER

REMEMBER GRADE 9 SCIENCE?
THESE ARE THE GUYS WHO PAID ATTENTION.

DR. ROIFMAN AND HIS PUPILS HAVE DEVELOPED A SCREENING

TEST FOR A DISEASE THAT’S CAUSED BY A DEFICIENCY OF THE PROTEIN

CALLED ZAP-70. CHILDREN WITH THIS GENETIC DEFECT DON’T

PRODUCE ENOUGH WHITE BLOOD CELLS TO FIGHT INFECTION. 

THEY BECOME SICK WITHIN THE 1ST YEAR OF LIFE, AS THE LINK

TO THEIR MOTHER’S IMMUNE SYSTEM FADES. 

THE SCREENING TEST MEANS THE DISEASE CAN BE IDENTIFIED

EARLY, GIVING BONE MARROW TRANSPLANTS A BETTER CHANCE

OF WORKING.

THIS IS WORTH A FEW BONUS MARKS.

TORONTO HAS BECOME THE WORLD’S LEADING CENTRE FOR BLOOD

RESEARCH, AND WE OWE MUCH OF THIS SUCCESS TO WORK DONE

IN THE 60’S BY SCIENTISTS LIKE JAMES TILL, E.A. MCCULLOCH

AND LOUIS SIMINOVITCH, BLOOD BROTHERS WHO TRANSPLANTED

CELLS FROM ONE LAB MOUSE TO ANOTHER AND DETERMINED

HOW THE BLOOD SYSTEM OF THE MOUSE WAS ORGANIZED. 

THIS LAID THE GROUNDWORK FOR THE STUDY OF THE HUMAN

BLOOD SYSTEM.

REQUIRED READING: OF MICE AND MEN.

THE HOSPITAL FOR SICK CHILDREN

genetic defects behind the disease.

These gene geniuses want to synthetically manufac-

ture a normal gene, package it to enter an abnormal

cell and then attach it to a chromosome, so the cell

will work normally again.

No, they don’t have Coles Notes on this stuff.

SCID MOUSE: THE TEACHER’S PET.

SCID mice have no immune system.

(SCID is short for “Severe Combined

Immune-Deficient”. Mice are just

short.)

Why is it important that such

mice exist? Because a mouse sans

immune system is a mouse that 

cannot reject human blood.

Dr. Dick and his colleagues

were actually able to create a

human blood system in these

SCID mice. They transplanted

human bone marrow cells into the mice, then 

determined which cells regrew the blood system.

Those cells were the elusive Stem Cells.

A TERM PAPER, BY JOHN DICK.

In July, 1997, Dr. Dick published an article in Nature

Medicine. In it, he drew the link between Stem Cells 

and leukemia. 

With leukemia, the blood system is thrown out of

whack; Stem Cells divide too often and don’t produce

enough of the other types of blood cells. 

The Sick Kids team found a leukemic Stem Cell,

thus explaining the persistence of the disease. 

Since the disease originates in the Stem Cell, the

genetic defect must occur there. 

The next step is to look at gene therapy. Their goal

is to insert a gene into the Stem Cells of patients, 

then return the genetically altered cells to the body. 

These cells will then produce blood cells that contain 

normal genetic material.

Now that they know where to insert the gene, they

just have to figure out how.

Good thing these guys didn’t take Metal Shop.

MULTIPLE CHOICE.
BILLIONS OF QUESTIONS.

Dr. John Dick sees the blood system much like 

a pyramid.

At the base are billions of Specialized Cells that

don’t reproduce. They’d die out if it weren’t for the

next level of the pyramid: Progenitor Cells.

Progenitor Cells divide, producing hundreds of

thousands of Specialized Cells. 

Alas, the Progenitors die out too.  

Then there’s the Mother of all blood cells: the

Stem Cell. Stem Cells divide perpetually, generating

Progenitors, which then go on to create the entire

blood system. 

This is why Stem Cells are the key to bone marrow

transplants.

Scientists have known about Stem Cells for

decades. But no one was able to find them among the

billions of blood cells in the body.

Dr. Dick and his team were the first to do it. 

And they owe it all to a very special mouse.

NOW, THE TEST.

Research at the Hospital 

for Sick Children saves lives. 

It has for decades. 

But the need for funding is a

fact of life we deal with all the time. 

That’s why we’re asking corpora-

tions and concerned citizens to

support research at Sick Kids. 

If you’d like to know more, call 416-813-6166.

Like Chaim and John, we stay after school.

Now, if only we could 
identify the “homework” gene.

TRANSPLANTING A NEW IDEA.

Dr. Roifman is experimenting with an alternative:

gene therapy. 

Gene therapy involves replacing a specific abnormal

gene in the patient’s own cells rather than replacing

their bone marrow. 

That’s why researchers work so hard to identify the

BONE MARROW TRANSPLANTS 
FOR DUMMIES.

BONE MARROW IS THE HOME OF THE IMMUNE SYSTEM;

IT’S WHERE BLOOD IS MANUFACTURED. DISEASES LIKE

LEUKEMIA ATTACK THE BLOOD, POISONING THE MARROW

AND THE IMMUNE SYSTEM. BONE MARROW TRANSPLANTS

CAN CURE DISEASE, BECAUSE THE TRANSPLANTED CELLS

CAN REGROW NORMAL IMMUNE CELLS.

BUT TRANSPLANTS ARE FRAUGHT WITH PROBLEMS.

SIBLING MATCHES FOR BONE MARROW CAN ONLY

BE FOUND 25% OF THE TIME. IF YOU FIND A MATCH,

RECIPIENTS HAVE TO STAY IN THE HOSPITAL FOR THREE

MONTHS. AND CHEMOTHERAPY, WITH ITS LESS-THAN-

PLEASANT SIDE-EFFECTS, MAKES THE TRANSPLANT

PROCESS TOUGH ON CHILDREN. 

THERE HAS TO BE A BETTER WAY.

(CHAIM, IS THAT YOUR HAND UP AT THE BACK

OF THE CLASS?)

You thought 
Haematology was an Eastern 

religion. John Dick knew better.

WHEN THE TEACHER SAID “FILL-IN-THE-
BLANKS”, DID YOU DRAW ONE?

Some diseases are so complex they don’t even 

have a name.

Dr. Chaim Roifman and his colleagues have discov-

ered four No-Namers. But more importantly, they’ve

found the genetic defect responsible for two of these

mysterious diseases. All involve faulty immune systems,

and they’re fatal without bone marrow transplants.

Dr. Chaim Roifman: 
You couldn’t copy 
his notes because 

you couldn’t 
understand them.

Our very first 
report card. We even showed 

it to our parents.

Sick Kids 3 for Tony  11/24/04  11:41 AM  Page 2

* For patients who remain breathless despite optimal bronchodilator therapy, the addition of PrADVAIR® could be considered for enhanced symptom relief,
on an individual basis where combination therapy is considered appropriate.1,2 ADVAIR® 250 DISKUS® and ADVAIR® 500 DISKUS® are indicated for the 
maintenance treatment of COPD including emphysema and chronic bronchitis, in patients where the use of a combination product is considered appropriate.
ADVAIR® DISKUS® should not be used as rescue medication. Physicians should reassess patients several months after the initiation of ADVAIR® DISKUS® 
and if symptomatic improvement has not occurred, ADVAIR® DISKUS® should be discontinued. ADVAIR® Should Not Be Used To Treat Acute Symptoms of COPD.
The most commonly occurring side effects in COPD were upper respiratory tract infection (12%-17%), throat irritation (8%-11%), headache (16%-18%),
musculoskeletal pain (9%-12%) andoral candidiasis (7%-10%). ADVAIR® contains lactose (which contains milk protein) and is contraindicated in patients 
with IgE mediated allergic reactions to lactose or milk. During long-term therapy, HPA axis function and haematological status should be assessed periodically.

References: 1. O’Donnell D et al. Canadian Thoracic Society recommendations for the management of COPD - 2003. Can Respir J 2003;10(Suppl A):11A-33A. 
2. Product Monograph of PrADVAIR®, GlaxoSmithKline Inc., March 2004. 3. Calverley P et al. Combined salmeterol and fluticasone in the treatment of chronic 
obstructive pulmonary disease: a randomised controlled trial (TRISTAN). Lancet 2003;361:449-456. 4. Mahler DA et al. Effectiveness of fluticasone propionate 
and salmeterol combination delivered via the Diskus device in the treatment of chronic obstructive pulmonary disease. Am J Respir Crit Care Med 2002;
166:1084-1091. 5. Hanania N et al. The efficacy and safety of fluticasone propionate (250 µg)/salmeterol (50 µg) combined in the Diskus inhaler for the 
treatment of COPD. Chest 2003;124:834-843.

ADVAIR®, SEREVENT® and DISKUS® are registered trademarks, used under license by GlaxoSmithKline Inc. TMThe appearance, namely the colour, 
shape, and size of the DISKUS® inhalation device, is used under license by GlaxoSmithKline Inc. © 2004 GlaxoSmithKline Inc. All rights reserved.

See where it can take them.

3.6mmol/L at 100km/h.

Will she see it coming  
before it hits her?

1. Data on file “OneTouch® Ultra® System Accuracy (2001 – 2007)”, LifeScan Inc., 2008.
Trademarks are owned by Johnson & Johnson and used under license. 
© 2009 LifeScan Canada Ltd., Burnaby, BC V5C 6C6  AW 094-191A 05/09
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Hypoglycemia can turn an everyday situation 
into a potentially dangerous one. For your 
patients on insulin, this is when accuracy matters.

OneTouch® Ultra® Test Strips have a proven track 
record of delivering consistent accuracy at 
lower blood glucose ranges. In fact, they have 
consistently delivered high levels of accuracy  
for over 6 years at blood glucose concentrations  
< 4.2 mmol/L.1

And only OneTouch® Ultra® Test Strips have 
DoubleSure® technology that automatically 
checks every sample twice to confirm accuracy.

Your patients should know when they are 
dangerously low. 

Recommend OneTouch®.
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Stop suffering from 
chronic hand eczema.

If you have chronic hand eczema, you’ve probably tried just about everything to treat it.  
If you’re still suffering, don’t worry – you can get relief. There are many types of treatments  
that can help, including some new treatment options. To learn about these treatment options  

and for tips about caring for your hands, visit The Eczema Society of Canada’s website. 

www.eczemahelp.ca/handhelp

Talk to a dermatologist – they will know about the latest  
treatments and can suggest options that are right for you.

The Eczema Society of Canada
411 Queensway South P.O. Box 25009  
Keswick, Ontario  L4P 2C7  Tel: (905) 535-0776

Choose Alvesco® first. Asthma maintenance therapy your patients can start and stay with.

When you’re always bleeding, it’s hard to think of anything else.

© 2013 Actavis Specialty Pharmaceuticals Co., Mississauga, Ont. All rights reserved.

For women with uterine fibroids, excessive bleeding is the most common and concerning 
symptom. It influences the clothes they wear, their social life, even their attendance and 
performance at work. Let’s make treating the underlying problem a primary goal.
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H E A L T H W I S E  C R E A T I V E  R E S O U R C E  G R O U P

While many of our long-standing clients know us 

for our creative flair, others turn to us for our ability 

to develop effective strategies that put brands top 

of mind for physicians and patients alike.
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Still suffering from GERD? Get relief with TECTA.

TECTA® (pantoprazole magnesium) is indicated for the treatment of conditions where a reduction of gastric acid secretion is required, such as duodenal ulcer, gastric ulcer, reflux 
esophagitis, symptomatic gastro-esophageal reflux disease (such as acid regurgitation and heartburn) and Helicobacter pylori associated duodenal ulcer; in combination with 

clarithromycin and either amoxicillin or metronidazole, for the treatment of patients with an active duodenal ulcer who are H. pylori positive. Contraindications: hypersensitivity to pantoprazole, 
substituted benzimidazoles, or to any ingredient in the formulation or component of the container. Please see Product Monograph for adverse events. © 2013 Takeda Canada Inc. All rights reserved. 

incobotulinumtoxinA

open up. talk to your doctor.

incobotulinumtoxinA

open up. talk to your doctor.

incobotulinumtoxinA

open up. talk to your doctor.

Great work doesn’t have to 
be expensive.

Results matter ‒ to us and to 
your bottom line.

If it’s worth doing, 
it’s worth doing well.

Those who know us, 
love us.

Enough about us. 
What about you?

We take a great deal of pride in developing the 

best possible solutions for our clients, on time 

and on budget. As clichéd as that sounds, it’s true. 

That’s why the work we produce for so many of 

our clients is so iconic. We’ve been responsible 

for some of the biggest launches in Canadian 

pharmaceutical advertising. 

At the end of the day, we know this is a business. 

It’s your business. We get it because that’s our 

business. That’s why the work we do with and 

for our clients is all geared to producing tangible 

results ‒ results you can put in a presentation 

and get people cheering about at your next 

national sales meeting.

We’ve also garnered a large number of awards for 

the work we do with and for our clients. Whether 

we’re receiving awards through internal client 

networks or being recognized by our peers around 

the globe, we do everything it takes to bring the 

best possible and most creative solutions to life for 

each and every one of our clients.

What we do simply wouldn’t be possible without 

the trust, faith, and support of our clients. Not 

many, if any, agencies can boast the long-standing 

partnerships we have had with so many of our 

clients. The trust we have developed allows us to 

do what we love. And we believe it shows in the 

work we produce. Together. 

So now that you may have fi nally heard about us, 

let’s get together and talk about you. Let’s grab a 

coffee and discuss how we can help you and the 

brands you’re charged with. We just moved our 

offi ces to 214 King St. W. Suite 412, and we’d be 

happy to have you in and show you around.

Call us at 416-933-3504 or 
email Renée Lagacé at 
rlagace@healthwisecrg.com

Free women from the heavy bleeding caused by uterine fibroids and  
you allow them to be themselves. Fibristal. Rethink Fibroid Treatment.

TRUST IN
EXPERIENCE

Helping fight prostate  
cancer since 1989.
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